
Exploded view T180720 A.10 - A.6 / 3 - 3 0000067840 / 20.10.23

S150 .12.V7 (SAE 4/7.5") X21715

0000122289

0000122287

0000122291



Exploded view T18720 A.1 - A.2 / 2 - 2 0000122288 / 20.10.23

DBA CORPO S150 G..

 01 

 43 

 02 
 44 

 10 
 22 

 21 

 50 

 51 

 14 

 47 

 49 

 17 
 16 

 49 

 27 
 26 

 51 
 21 

 22 

 23 

 48 

 24 
 49 

 53 

 53 

 53 



Exploded view T180720 A.6 - A.1 / 2 - 2 0000122289 / 18.10.23

DBA CAMPANA S150 ...V7 (SAE 4-7,5")

 04 

 07 

 60 
 61 

 66 
 33 

 45 

 05 

44.1
 44 

 46 
46.1



Exploded view 180720 A.3 - A.2 / 2 - 2 0000122287 / 18.10.23

DBA PORTAMOTORE D40 - S150 .12.V7

 25 

 19 

 42 

 09 

 03 

 70 

 56 

 65 
 52 



23.10.23 1

Item Part.No. Qty

Report 18032522 - VIC\CORRADO

DescriptionIncludes Item

Spare Part List

B-..................Section dwg.: X22479Part:
Pump Kit S150 G12V7 (KDI 1903M)

17, 22, 24, 27, 42, 43 329055 1 Gasket Set w/o non-return valve S150, E+N
14, 17, 22, 24, 27, 42, 329076 1 Gasket Set S150, E+N
43
01.1, 01.2, 47, 48, 49,01 320100 1 Casing S150, G
50

01,1 620054 1 Plug, S, R1"

01,2 619980 1 Gasket, Plug R 1", E, 33×42×2
5702 321205 1 Wear Plate S150, S, 140×218×18

03 405152 1 Impeller S150 II, GS, 218×75

04 406883 1 Bracket S150 L, S, SAE4 (11LD)

05 419073 1 Shaft Flange S150..V7, S, KDI (SAE4-7½)
33, 60, 61, 6607 328772 1 Shaft S150 VM, Z, H4, D.35 L
42, 56, 6509 321669 1 Wear Plate, rear S 85, S, 165×220×23,5

10 402058 1 Suction Flange S150, G

14 322148 1 Non-return valve assembly S150, N+K

16 403510 1 Cover S 40, S

17 666205 1 Gasket, Cover S 40, N, 60×130×2

19 404001 1 Head S150... II, G

21 266575 2 Flange S150, S, sp. 12

22 666335 2 Gasket, Flange S150, N, 160×220×2

23 403510 1 Cover S 40, S

24 666205 1 Gasket, Cover S 40, N, 60×130×2

25 304293 1 Mechanical Seal Set S150.1., WWN, T40.12.

26 403526 1 Cover S100, S

27 666222 1 Gasket, Cover S100, N, 120×180×2

33 612548 1 Impeller Nut S100, K, M24×2×h21

42 664210 1 Gasket, rear plate S 85, E, 175×219×0.5 4B11

43 665826 1 Gasket, Casing S 85, E, 221×270×0.5 8B11

44 600909 8 Screw, S, 5/16"-18 UNC ×1" (25,4mm)

44,1 614312 8 Spring Washer, S, M 8 DIN 127

45 600389 4 Screw, S, M12× 30 DIN 933

46 600910 12 Screw, S, 3/8"-16 UNC ×1" (25,4mm)

46,1 614302 12 Spring Washer, S, 3/8"

47 612998 8 Stud, S, M10× 22 DIN 938

48 613188 6 Stud, S, M16× 35 DIN 938

49 611291 8 Stud, K, M10× 25 DIN 938

50 613081 6 Stud, S, M16× 50 DIN 938

51 612069 12 Nut, S, M16 DIN 934

52 612043 8 Nut, S, M10 DIN 934

53 612736 8 Eye nut, K, M10 ca.DIN582

56 612998 4 Stud, S, M10× 22 DIN 938

57 610318 3 Screw, K, M10× 20 DIN 912

60 611140 1 Key, K, 10×45 DIN6885A, S150

61 611140 1 Key, K, 10×45 DIN6885A, S150



23.10.23 2

Item Part.No. Qty

Report 18032522 - VIC\CORRADO

DescriptionIncludes Item

Spare Part List

B-..................Section dwg.: X22479Part:
Pump Kit S150 G12V7 (KDI 1903M)

65 612043 4 Nut, S, M10 DIN 934

66 614258 1 Impeller Washer S150, K, 24,5×56×5

70 660070 1 Lubricator, S, R¼"
--  --


